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Concrete Cubes Compressive Strenth

slaSiol! dgomd QAT A3
Code SAM-CP 0116
Cement Content / Type 450/ opc From 683140.80
LOCATION
Characteristic Strenth
{KG/C 2) at 28 days 400 kgfem2 To 68+059.20
Test R & Coleulat
Weight | peniste Average
days} | MIXER Load {KN
No Casting Date Test Date Age (days) ®G) | () {KN) (KG/CM2)
1 A 3455 | 2505 137 505
2 20231025 2023-11-01 7 A | 8431 | 2498 1041 an 476
3 A 8427 | 2497 396 451
Technical Report About Flexture Strength
sl dgoed (2831 3,831
| Required Strength kG/CM2 { 43 At28Days |
Admixture Type masterglenium 118
| cementcContent/Type | a20kG/M2/cCEMIA2EN |
Test Results ;
Dimentions Denisty | The Flexture load| Flexture Strength A
Verage
No Casting Date Test Date Age { days) Wight | width soom Weight (Gm/cm3) (KN (KG/cmz) - Kejemn
1 A5 15 s | 29521 | 2187 . 56
2 20231025 2023-11-01 7 15 15 60 32349 2.396 a2 57 58
3 15 15 50 3732 2351 42 57
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Concrete Cubes Compressive Strenth

CluaSiall Agae) 31 oyl

Code SAM-CPL16
Cement Content /Type 420/ opc From 68+140.80
Characteristic Strength " LOCATION
(KG/CM2) at 28 days 400 kg/cm2 To 68+059.20
Test Resuits 8 Colelstions :
Weight | Deniste Compressive strenth Average
MIXER )
No Casting Date Test Date Age { days) KG) | tr/ms) Load {KN} (KG/cM2) (KG/cm2)
3 A 8461 2507 143 54%
2 28/10/2023 22/11/2023 p- A 8545 2532 ll;l 502 540
3 A 8463 2508 1252 567
Technical Report About Flexture Strength
sl gt  SaH o 0A000 - e
Admixture Type masterglenium 118 |__Required Strength KG/CM2 | a3 IAt 28 Days |
| CementContent/Type | 420 KG/M2 / CEMI42.5N |
Test Rosuite ;. The i Fis
Dimentions Denisty | The Flaxture load Flaxture Average
No | Custing Date Test Oate Age {davs) [T Wiath | Spen 1 o™ | (omyom3) (KN) Strength (KG/cM2)
1 15 15 60 | sas07 | 2336 55 75
2 25/10/2023 R2/23/023 28 15 15 60 30920 2.290 54 73 73
3 15 15 60 | 3106 | 2304 52 n
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Concrete Cubes Compressive Strenth

SlaSioll dpsmd a8)) yayAnli
Code SAM-CP 0115
Cement Content / Type 450 f opc from 68+232.00
LOCATION
Characteristic Strenth
{KG/CM 2] at 28 days 400 kg/cm2 To 68+140.80
Test Results & Coleulations :
. Weight | peniste Average
MINER
No Casting Date Test Date Age | days) (KG) | (1/m3) toad (KN} (Ke/em2)
3 A 8434 | 2499 968 438
2 2023-10-24 023-10-31 7 A | 8383 | 2484 e 451 as0
3 A 3377 | 2482 1017 461
Technical Report About Flexture Strength
el dgodd (Sl oAl
[ Required Strength KG/CM2 [ 43 At 28 Days ’
Admixture Type masterglenium 118
|  cementContent/Type | 420 KG/M2/ CEMI42.5N |
Test Results :
Dimentions Denlsty | The Flexture load] Flexture Strength »
Da e 10 exture L1} warage
Ha Casting Date Test Date ABLEI vt | width | span | OB | tam/cm3) o (kG/cmz) (x6/cmz)
1 15 15 &0 20016 2223 LY 39,
2 2023-10-24 2023-10-31 7 s 15 &8 30977 2,295 30 a1 38
3 15 15 60 23625 2198 % 38
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Concrete Cubes Compressive Strenth

SlaaSall dgoed 281y piall

Code SAM-CP115
Cement Content / Type 420/ opc From 68+232.00
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/emz To $8+140.50
Teit Results & Calculations :
Weight | peniste Compressive strenth Average
No Casting Date Test Date Age {days) | MIXER KG) | t/m3) Load (KN} (KG/cm2) (KG/cm2)
b3 A 8822 2455 1 578
2 28/10/2023 21/13/2023 28 A 8452 2.508 1151 s21 548
3 A 8431 2518 1208 546
Technical Report About Flexture Strength
sUodNl dgomd 280 yspad
Required Str M2
Admixture Type |  masterglenium 118 |_Required Strength KG/ | 43 A28 Days ]
| Cement Content/Type 420 KG/M2 / CEMI 425N |
Yot Rasults + . -
Dl k Denisty | The Flaxture load Flexture Average
No | CastingDate Test Date Age (days) |yt T wiath | Span ] 5" | (am/cma) (KN) Strength {KG/CM2)
1 15 15 60 | sims| 2m4 56 7%
2 24/10/2023 21/132023 8 15 15 60 | 32235 | 2388 63 86 8
3 i3 | 1s 60 | 32045 | 2374 61 0
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Concrete Cubes Compressive Strenth

-

OleaSoll W) (281 4o A3l
Code SAM-CP 0117
Cement Content / Type 450/ ope From ™ . 68+059.20
. LOCATION
Characteristic Strenth . -
{KG/CM 2) 3t 28 days 00 kgfem s 674982.90
Test Results & Calculations ¢
Weight | Daniste Average
¢ MIXER Load (KN
No Casting Date Test Date Age{ davs) KG) | (1/43) {Kn) (KG/CM2)
1 A 8358 | 2477 993 450
2 2023-10-28 2023.11-04 7 A 8520 | 2524 1086 492 a5t
3 A 8420 | 2435 975 442
Technical Report About Flexture Strength
slod Agoed | 201 v
| Requiredstrengthke/cm2 | 43 |at28Days |
Admixture Type masterglenium 118
| Cement Content/Type | a20k6/m2 / cemiazsn l
23t Rosul
Dimentions Denisty | The Flexture load| Flexture Strength Ave
T d 1 : rage
No Casting Date ‘est Date Age (days) Wight | wigth | Span Walght (GM/cMm3) 1Ny {Ks/cmz) {K6/cm2)
1 15 15 50 30717 2275 a2 57
2 202310-28 2023-11-04 7 15 15 50 29021 [ 2218 38 53 59
3 15 15 60 31043 2293 49 67
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Concrete Cubes Compressive Strenth

SibaSlel! wase) (2a w4830
Code SAM-CP117
Cement Content / Type 420/ opc From 68+059.20
Characteristic Strength LOCATION
{KG/CM 2} at 28 days 400 kg/cm2 R To 674382,40
Jest Results & Calculations
Weight | Deniste Compressive strenth Average
days) | MIXER Ltoad (KN
No Casting Date Test Date Age { days) G) | (7w3) {Kn) (KG/CM2) (KG/cM2)
1 A 8401 | 2489 1078 438
2 28/10/2023 25/11/2023 28 A 8438 | 2500 593 450 475
3 A 8454 | 2.508 1072 486
Technical Report About Flexture Strength
sbouid dgond | 2AM 3001
Required Strength KG/CM2
Admixture Type |  masterglenium 118 L_Req gth KG/ | 43 [At28Dpays ]
| CementContent/Type | 420KG/M2/CEMI42.5N |
Yeast Results ;
- Dimentions Denisty | The Flexture load Flexture Average
No Castlfag Date Test Date Age { days) Fight | Width | Span Weight (am/cma) (k) - (KG/CM2)
1 15 15 60 | 32434 2.403 54 73
2 28/10/2023 25/11/2023 28 15 15 60 | 31404 2326 50 68 70
3 15 15 60 | 32088 2375 50 68
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Concrete Cubes Compressive Strenth

SilaaSall dgond (2831 4 ,d20]
Code SAM-CP 0118
Cement Content / Type 450/ opc From §7+982.40
LOCATION
Characteristic Stranth
(KG/CM 2) at 28 days 400 kg/em2 To 67+238.00
TestResults & iations @
Weight | Deniste Average
Age {d MIXER Load (KN
No Casting Date Test Date o { days) a) | tvs) (KN) (KG/cM2)
1 A 8sa3 | 2531 930 a1
2 2023-10-28 20231105 7 A g412 | 24m 1083 a9 477
3 A 8387 | 2485 1146 519
Technical Report About Flexture Strength
el dgond (AR 4 AR
I Required Strangth KG/CM2 | 43 At 28 Days l
Admixture Type masterglenium 118 -
l Cement Content/Type l 420 KG/M2 / CEMI 42.5N !
Test Rosults 3
Pimentions Denlsty | The Flexture load] Fl h
sting Dat Test Dat d e S Eng 8
No Casting Date est Date Age {days) Hight | width | span Welght | orifcma) KNy {kG/cmz) {KG/CM2)
1 15 5 60 30108 2230 43 8
2 20231029 20231105 7 15 15 60 31832 2358 51 59 64
3 15 15 60 28841 2210 47 6
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Concrete Cubes Compressive Strenth
OilaSall dgzed a1yl
Code SAM-CP118
Cement Content / Type 420/ opc From 67+982.40
LOCATION
Characteristic Strength
(KG/CMI 2) at 28 days 400 kgfem? To 67+848.00
5 &‘ ulations :
Weight | Deniste ‘ Compressive strenth Average l
i o BAIXER Load (KN
No Casting Date Test Date Age {doys) 6) | (r/m3) ad (KN} {KG/CMz2) (KG/Cmz)
1 A 8478 2512 1109 502
2 29/10/2023 26/11/2023 28 A 8488 2,515 urz 533 s12
3 A 8357 | 2476 i 1107 501
Technical Report About Flexture Strength
cbioniN dgzel A1 sd3)l
R . Required Strength KG/CM2 43 At 28 D :
Admixture Type mastecglenium 118 |_Req gth KG/ | |at 28 Days i
Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Yest Resylts e
Dimentions . Denisty |The Flexture load Flexture Average
No |  CastingDate Test Date Age (days) [ T width | span | oot | (am/cm3) (Kn) strength (KG/CM2)
1 5 15 60 | 31633 2.343 53 72
2 29/10/2023 26/31/2023 28 15 15 60 31823 2.357 54 73 75
3 15 15 60 | 32101 2.378 59 80
AT aSall uiga ) A5 001 Bagr uetiga
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Concrete Cubes Compressive Strenth

SleaSall gzl 21 1,50
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Code SAM-CP 0132
Cement Content / Type 450 / opc From 66+024.00
. LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 kg/cm2 Yo 65+865.60
Test Results & Calculations ;
Weight | Deniste Average
o MIXER Load (KN
No Casting Date Test Date Age ( days) KG) | (/M) {KN) (KG/CM2)
1 A 8385 | 2487 835 378
2 20231118 2023-11-25 7 A 8454 | 2505 841 381 387
3 A 8514 | 2523 887 402
Technical Report About Flexture Strength
sl dgond SAJ1 oo
| Required Strength K6/cM2 | 43 At 28 Days
Admixture Type masterglenium 118
| CementContent/Type | 420KG/M2/CEMIA25N |
Test Resuits :
Dimentions Denisty | The Flextureload| Flexture Strength Average
No Casting Date Test Date Age { days} Wight | wideh spom Weight (GM/cm3) 1kN) IKG/ch2) {kG/cm2)
1 15 15 60 31445 53.000 50 68
2 2023-11-18 2023-11-25 7 15 15 60 30049 43.000 47 64 62
3 15 15 60 32109 45.000 54 73
@MLKl pedige AG,001 Bagar uige
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Concrete Cubes Compressive Strenth

SlaSall dgzd a4 ,a3))
Code SAM-CP 0131
Cement Content / Type 450 / opc From 66+096.00
: ) LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/em2 To 66+024.00
Test Results & Caleul
Weight | Deniste Average
MIXER d (KN
No Casting Date Test Date Age { days) «a) | (7ms) Load (KN} (KG/CM2)
1 A 8368 | 2479 1226 555
2 2023-11-17 20231124 7 A 8506 | 2520 1287 583 493
3 A 8422 | 2495 751 340
Technical Report About Flexture Strength
slioedM Ugad a8l 4,850
l Required Strength KG/CM2 I 43 At 28 Days
Admixture Type masterglenium 118
| Cement Content/Type | 420K6/M2/ cemi 25N !
Test Results
Dimentions Denisty | The Flexture load| Flexture Strength Al e
N Casting Date - Test Dat d verag
° ne os ¢ Aae (davs) Hight | width | Span Welght | (Gmjcma) {km) {ka/cmz) {kG/cnz)
1 15 15 60 29908 |  42.000 50 68
2 20231117 2023-11-24 7 15 15 60 30446 39.000 47 64 68
3 15 15 60 31566 | 42.000 54 73
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Concrete Cubes Compressive Strenth

SibaSall dgad (il i
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Code SAM-CP 0130
Cement Content / Type 450 / opt : From 66+254.40
LOCATION
Characteristic Strenth
{KG/CM 2) ot 28 days 400 kg/cm2 e 66+096.00
Results & Calc ns
. Weight | Deniste Average
d MIXER Load (KN
No Casting Date Test Date Age { days) «e) | w3l ad (KN) (KG/CM2)
1 A 8434 | 2514 958 434
2 2023-11-16 2023-11-23 7 A 8419 24985 977 443 426
3 A 8425 | 2496 888 402
Technical Report About Flexture Strength
slioul dgond (Sl 408300
| Required strength KG/cM2 ] 43 At28Days |
Admixture Type masterglenium 118
‘ Cement Content/Type | 420KG/M2 / CEMI 425N ]
Test Results ;
Dimentions Denisty | The Flexture load| Flexture Strength Average
No Casting Dat Test Dat 4
sting bate estate Ageldanll vt | width | span Welght | (amycms) {Kn) {x6/cM2) {xG/cMm2)
1] . 15 15 60 32065 | 2375 50 68
2 2023-11-16 2023-11-23 7 15 15 60 31378 2324 47 64 68
3 15 15 60 30691 2273 54 73
@w.di W‘ relige a5, J\‘AJ‘ 5.5,’.- oligs
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Concrete Cubes Compressive Strenth

CibiaSall dgamd SR oA
Code SAM-CP 0129
Cement Content / Type 450 / opc From 66+374.40
LOCATION
Characteristic Strenth - -
{KG/CM 2) at 28 days 400 kg/em2 To s6+254.40
Welght | Deniste ) Average
No Casting Date Test Date hu‘ { days) | MIXER e) | (m3) Load (KN} (KG/CM2)
A 8384 2484 1046 474
2023-13-15 20231122 7 A | B4z | 2518 use 540 485
A 8541 2531 1038 470
Technical Report About Flexture Strength
sl dgzed  AdSl 8001
| Required strengthka/cM2 | 43 At28Days |
Admixture Type mastergienium 118
| Cement Content/Type | a20xa/m2 / cemiaz.5N |
T
Dimentions D The Flexture load| Flexture Strength A
Y f f - Average
No Casting Date Test Date Aseldaml eht | width | Spen | Tt | tGMycM3) (KN {KG/CM2) {KG/cm2)
1 15 | 15 60 30710 2.275 /7 64
2 2023-11-15 2023-11-22 7 15 15 60 32358 2.397 54 73 7
3 15 15 60 30814 2.2%0 55 5
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Concrete Cubes Compressive Strenth

TIPSO EVES JEE 1T
Code SAM-CP 0128
Cement Content / Type 450 / opc From 66+542.40
- LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 kg/cm2 To 66+388.80
Test Results & Calculations ;
Weight Denfste. Average
d MIXER Load (KN
No Casting Date Test Date Age {days) KG) | (v/m3) {KN) (KG/CM2)
1 A 8391 | 2486 1006 456
2 20231112 2023-11-20 . A 8422 | 2495 1176 533 6
3 A 8548 | 2333 905 410
Technical Report About Flexture Strength
sl dgond 240 o830
{ Required Strength KG/CM2 | 43 At 28 Days 7
Admixture Type masterglenium 118
I Cement Content/Type | 420 KG/M2 / CEMI 42.5N W
Test Resuilts
Dimentions Denisty | The Flexture load] Flexture Strength Al
. verage
No Casting Date Test Date Age { days} Hight | width span Weight (GM/em3) (KN) 1KG/cm2) (KG/cM2)
1 15 15 60 31302 2319 50 68
2 . 2023-11-13 2023-11-20 7 15 15 60 30508 2.260 57 78 71
3 15 15 60 31519 2335 50 68
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Concrete Cubes Compressive Strenth
baSall dgad Sal A
Code SAM-CP 0127
Cement Content / Type - 450/ opc From 66+940.80
LOCATION
Characteristic Strenth
{KG/CM 2} at 28 days 400 kg/em2 : To 66+830.40
Test Results & Calculations :
Weight | beniste Average
No Casting Date Test Date Age (days) | MINER Load {KN
g (KG) | (7w3) ad {kN)  (KG/cm2)
1 A 8475 2.511 925 419
4 2023-11-11 2023-11-18 7 ’ A 8480 2.513 921 417 428
3 A 8466 2.508 989 448
Technical Report About Flexture Strength
Ty (VTS R ]
| Required Strength k6/cm2 ] 43 At28Days |
Admixture Type masterglenium 118
[ Cement Content/Type | 420 KG/M2 / CEMI 42.5N ]
Test Results :
Dimentions Denisty | The Flexture load| Flexture Strength Al
e e 1O exture e verage
N Casting Dat Test Datd A d
0 ng Date est Date geldanlf” ght | width | span Welght | ca17cvia) {KN) (KG/Cvz) {KG/cmz)
1 . i35 15 50 32232 2.388 48 i 65
2 2023-11-11 2023-11-18 7 15 s &0 30302 2.245 42 57 61
3 ' 15 15 80 32084 2377 45 61
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Concrete Cubes Compressive Strenth

U/L?—{/Qf /e

/ a5

OlaSoll dgond 2A01 81 .
Code SAM-CP 0126 ;
Cement Content / Type 450 / opc . from 67+060.80
LOCATION
Characteristic Strenth .
(KG/CM 2) at 28 days 400 kg/cm2 To 66+950.40
Tast Results & Ca!cula;tions H N
Weight | Deniste Average
N Casting Date Test Date Age { days) | MIXER Load (KN
o g (KG) | (1/m3) (kN) (KG/cm2)
1 A 8378 2.482 887 452
2 2023-11-10 2023-11-17 7 A 8473 2.511 1153 522 71
3 A B511 2522 870 433
Technical Report About Flexture Strength
el Ugoe) 2] 40,8301
| Required Strength K/cM2 ] 43 At 28 Days ]
Admixture Type masterglenium 118
[ Cement Content/Type I 420 KG/M2 / CEMI 42.5N ]
Test Results
Dimentions Denisty | The Flexture load| Flexture Strength A
4] ure [0a ure Lt Verage
Dat Test Date da Weight
No Casting Date b Ao daw)l ent | width span || (amrcma) (KN) {KG/cmz) {KG/cv2)
1 15 15 60 31442 2329 44 60.
2 2023-11-10 20234217 7 15 15 60 | 31603 2341 52 7 63
3 15 15 60 | 30892 2.258 43 58
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Concrete Cubes Compressive Strenth

QW!A@@JL';\B! 3 it

Code

SAM-CP 0125

Cement Contenf / Type 450 / apc from 67+156.80 -
LOCATION
Characteristic Strenth .
(KG/CM 2) at 28 days 400 kg/cm2 To 67+060.80
Test Results & Calculations :
Weight | Deniste Average
Test Dat d MIXER Load (KN
No Casting Date est Date Age { days) ®G) | tvmay | {KN) (KG/CM2)
1 A 8387 | 2.485 954 432
2 2023-1109 2023-11-16 7 A 8457 | 2506 1018 a0 458
3 A 8500 2519 . 1061 481
Technical Report About Flexture Strength
sl Wgoed aal 4 8301
I Required Strength KG/CM2 I 43 At 28 Days 1
Admixture Type masterglenium 118
[ Cement Content/Type | 420KG/M2 / CEMIA2.5N W
Test Results ;
Dimentions Denisty |The B toad| Fi o .
Flexture lo f g A g
No Casting Date Test Date Age { days) Hight | width span Weight {GMCM3) (KN} (KG/cM2) {KG/cm2)
1 15 15 60 30076 2228 51 9
2 20231109 2023-11-16 7 15 15 60 31262 2316 54 73 n
3 15 15 60 30720 2276 54 73
p /e
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Concrete Cubes Compressive Strenth

CilunSiadl dgomd Ak 0, A300
Code SAM-CP 0124
Cement Content / Type 450 / opc From 67+291.20
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days . 400 kg/em2 To 67+156.80
Test Results & Calculations :
! Weight | Deniste Average
No Casting Date Test Date Age ( days) | MIXER toad (KN
i {KG) | (1/m3) N) (KG/CM2)
1 A 8527 2527 906 410
2 2023-11-08 2023-11-15 7 A 8415 | 2493 883 400 405
3 A 8369 2.480 894 405
Technical Report About Flexture Strength
clioaWl dgzed Al syl
[ Required Strength KG/CM2 ! 43 At 28 Days
Admixture Type masterglenium 118
] Cement Content/Type | 420 KG/M2 / CEMI 42.5N !
Test Resuits :
Dimentions Denisty | The Flexture load| Flexture Strength A
& riexture 10af lexture Stren verage
Casting Dat: Test Date Age { da Weight
Ne gDate velearll ent| width span B | (Gmrcms) (kN {kG/cm2) (kG/cm2)
-1 15 15 60 32262 2390 43 8
2 2023-11-08 2023-11-15 7 15 15 60 31785 2354 a2 57 62
3 15 15 80 30201 2.237 51 89
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Concrete Cubes Compressive Strenth
SbnSad! Jgoe) addl oAl
Code SAM-CP 0123
Cement Content / Type 450 / opc From 67+382.40
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/cm2 To 67+291.20
Test Results & Calculations
No | CastingDate Test Date age(daye) | mixer | WelBht | Deniste Load (KN} Average
(KG) | (v/m3) {KG/CM2)
1 A sass | 2488 1054 477
2 2023-11-06 2023-11-13 7 A 8405 2.480 1052 477 476
3 A 8431 | 2498 1049 475
Technical Report About Flexture Strength
clondl dgoed A 4o 48000
] Required Strength KG/CM2 I 43 At 28 Days —]
Admixture Type masterglenium 118
I Cement Content/Type | 420 KG/M2 / CEMI42.5N }
Test Results ; )
Dimentions Denisty |The Flexture load| Flexture Strength A
T @ Fexture 10a exture Stren; varage
Dat Test Dat d Weight
No Casting Date ate Age { days) Hight | width | span | | (6M/cw3) (KN} (KG/CM2) {KG/CMm2)
1 15 15 60 30410 2253 59 80
2 2023-11-06 2023-11-13 7 15 15 60 29576 2191 52 7 73
3 15 15 0 30926 2201 51 69
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Concrete Cubes Compressive Strenth

ObaSell dgad @éﬂyﬁﬂl

A By

Code SAM-CP 0122 .
Cement Content / Type 450 / opc . T From 67+497.60
. LOCATION
Characteristic Strenth . N
(KG/CM 2) 2t 28 days 400 k?’ cm2 To §74382.40
Test Results & Calculations :
|Weight | peniste T Average
No Casting Date Test Date Age {days) | MIXER Load (KN
€ (kG) | (/m3) HI (kG/CM2)
1 A 8465 2.508 ’ 910 42
2 2023-11-05 20231112 7 a | 8389 | 2486 1141 517 %6
3 A 8509 | 2521 1036 469
Technical Report About Flexture Strength -
el ugoe) &.gé)l epeiill
I Required Strength KG/CM2 ' 43 At 28 Days l
Admixture Type masterglenium 118
| CementContent/Type | 420Ke/M2/ CEMI a2.5N ]
Test Results @
Dimentions Denlsty | The Flexture load| Flexture Strength A
" 31 € Hexture loa exture Stren, verage
o
No Casting Date Test Date Age { days} Hight | width | span Weight (GM/cm3) (KN (KG/CM2) (KG/cM2)
1 15 15 60 29726 2202 44 60
2 2023-11-05 2023-11-12 7 15 5 §0 31074 2302 56 76 68
3 15 15 60 30581 2265 50 68
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Concrete Cubes Compressive Strenth

OlaSall dgod 28l s a5
Code SAM-CP 0121
Cement Content / Type 450 / opc From 67+636.80
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 kg/em2 To 67+497.60
Test Results & ulations :
Weight | Deniste Average
No Casting Date Test Date Age(days} | MIXER Load {KN
" {Ka) | (i/m3) kn) i (KG/Cm2)
1 A 8414 2.493 1149 520
2 2023-11-08 202311-11 7 A 8475 | 2511 953 432 454
3 A 8409 2.492 803 409
Technical Report About Flexture Strength
sl g  ad)) w8001
I Required Strength KG/CM2 [ 43 At 28 Days —]
Admixture Type masterglenium 118
} Cement Content/Type | 420 KG/M2 / CEMI 42.5N ]
YestResuits :
Dimentions Denisty | The Flexture load| Flexture Strength A
@ Flexture re verage
N Casting Dat Test Dat d Weight
o ng Date ° Raeldavsl” one | width | span | ot | (GM/cM3) (®N) {KG/cM2) {KG/cM2)
1 15 15 60 . 30580 2.265 48 65
2 2023-11-04 2023-11-11 7 15 15 60 25925 2.217 5 .69 3
3 13 15 60 30272 2.242 50 &8
(UG iSall yulige BN B3gr yudige




EHGINEERING CONSULTING OFFICE

& 2olullziybl
(N LN mﬁlldéﬂlsm)hﬂlee)‘af 0

A "2
(GARBLT) W’* g
JOTPPR P P WS (- P8 S i 1y
Jozis 3o Lol
{Hadd deus- ) ualrid 36 o8 681+ Jghay gSabue (Voo JJH(- Vo ) 00 05 VY0 Ughaa cpnodadi - o ylaill (5315 sk daugly y19kal 29 ne
Concrete Cubes Compressive Strenth
wilaSell dgoe adl s ya3l
Code SAM-CP 0120
Cement Content / Type 450 / opc From 674752.00 .
LOCATION -
Characteristic Strenth
(KG/CM 2) at 28 days . A0Ckg/cm2 ) To 67+636.80
Test Results & Calculations ©
. Weight | Deniste Average
days} | MIXER Load (KN
No Casting Date Test Date Ago{ days KG) | (r/m3) (KN) (KG/CM2)
1 A 8413 | 2403 995 451
2 2023-11-03 2023-11-10 7 A 8399 | 2.489 574 441 %9
3 A 8356 | 2476 1137 515
Technical Report About Flexture Strength
sbdN godd (a8 83
l Required Strength KG/CM2 , 43 At 28 Days ]
Admixture Type masterglenium 118 .
l Cement Content/Type ] 420 KG/M2 / CEMI 42.5N 1
Test Results : '
tions Denisty | The Flextureload| Flexture Strength A
N -2 3 (¢ ren; VErage
d w
No Casting Date Test Date Age { days) Wight | width span eight (GM/cm3) (KN) KG/cmz2) (KG/cm2)
1 15 15 60 31571 2.339 54 73
2 2023-11-03 2023-11-10 7 15 15 60 30872 2.287 a5 €3 7
3 15 15 60 31513 2.334 54 73
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Concrete Cubes Compressive Strenth

SileaSall dgzn 28I sl
Code SAM-CP 0119
Cement Conteni? Type 450 / opc From 67+4848.00
LOCATION
Characteristic Strenth
{KG/CM 2} at 28 days 400 kg/cm2 To 67+752.00
Test Results & Calculations :
JestResuits & Calcuiations
) Weight | Deniste Average
1 days) | MIXER Load {KN
No Casting Date Test Date Age ( days) (KG) | (/m3) {KN) (KG/CM2)
1 A 8430 | 2.498 1077 488
2 20231102 2023-11-09 7 A 8415 | 2493 1208 547 S04
3 A 8529 | 2527 1056 ° 478 -
Technical Report About Flexture Strength
cloaiVl dgodd 21 o2
| Required Strength KG/CMm2 l 43 At 28 Days ]
Admixture Type masterglenium 118 <

[ Cement Content/Type [ 420 KG/M2 / CEMI 42.5N ]

Yest Results :
Dimentians Denisty | The Flexture load| Flexture Strength A
i € Fiexture 10 extura Stren, VErage
No Casting Date Test Date Age {d Weight
8 B Lol eht | width | span | TE | Gmycma) (KN) {xG/cM2) {KG/CM2)
1 15 15 60 . 29898 2.215 43 67
2 2023-11-02 2023-11-09 7 15 135 60 32161 2.382 53 12 66
3 15 15 60 32462 2.405 43 58
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(202272021 /519)/ &, sie
sSalu — 2 ill A3tk gl) AS A1) ¢ A5

-1 Ak Sl ad) Ciwall 33dial) Aagl)

34 43819.78 = » 0.28 *22156499.20 = xSl
35 10078.55 = (%23) 1

32 10078.55 = (%23) 20

328325.76 = (%19) 30

32 15336.92 = (%35) Ja
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